SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

Conducted Spurious Emission

LTE Band 26 / 1.4MHz
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ectrum . ectrum L
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 631.50131 MHz -58.21 dBm -45.21 dB 30.000 MHz §15.000 MHz 100.000 kHz 796.18571 MHz -58.30 dBm -45.30 dB
860,000 MHz 1.000 GHz 100.000 kHz 981.87604 MHz -57.79 dBm -44,70 dB 860,000 MHz 1.000 GHz 100.000 kHz 974.22526 MHz -57.67 dBm -44.67 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51437 GHz -47.39 dBm -34.39 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -46.63 dBm -33.63 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -43.06 dBm -30.06 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94276 GHz -43.31 dBm -30.31 dB&
7.000 GHz 9,000 GHz 1.000 MHz 7.928950 GHz -43.97 dBm -30.97 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.00100 GHz -43,71 dém -30.71 d&
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 763.16871 MHz -58.22 dBm -45.22 dB
860.000 MHz 1.000 GHz 100,000 kHz 974.45851 MHz -57.66 dBm -44.66 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -46.94 dBm -33.94 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97025 GHz -43.18 dBm -30.18 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.00300 GHz -44.02 dBm -31.02 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 26 / 3MHz

Date:

Lowest Channel / QPSK Middle Channel / QPSK
pectru . pectrum L
Ref Level 0.00 dBm  Offset 10,80 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,30 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 773.12777 MHz -58.24 dBm -45.24 dB 30.000 MHz §15.000 MHz 100.000 kHz 780.63387 MHz -58.42 dBm -45.42 dB
860,000 MHz 1.000 GHz 100.000 kHz 907.92403 MHz -57.64 dBm -44,64 dB 860,000 MHz 1.000 GHz 100.000 kHz 914.60513 MHz -57.90 dBm -44,90 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49238 GHz -47.41 dBm -34.41 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -45.680 dBm -33.60 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91026 GHz -43.04 dBm -30.04 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95926 GHz -43.10 dBm -30.10 d&
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 811.88473 MHz -58.28 dBm -45.28 dB
860.000 MHz 1.000 GHz 100,000 kHz 919.08364 MHz -57.84 dBm -44.84 dB
1.000 GHz 3.000 GHz 1.000 MHz 2,51237 GHz -47.21 dBm -34.21 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93326 GHz -43.07 dBm -30.07 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.98950 GHz -43.68 dBm -30.66 dB
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LTE Band 26 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
pectru . pectrum L
Ref Level 0.00 dBm  Offset 10,80 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,30 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 813.60181 MHz -57.92 dBm -44.92 dB 30.000 MHz §15.000 MHz 100.000 kHz 632.57250 MHz -£8.28 dBm -45.28 dB
860,000 MHz 1.000 GHz 100.000 kHz 927.10763 MHz -57.97 dBm -44,07 dB 860,000 MHz 1.000 GHz 100.000 kHz 974.50516 MHz -57.95 dBm -44,95 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.97626 GHz -47.41 dBm -34.41 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50387 GHz -46.97 dBm -33.97 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.93288 GHz -43.28 dBm -30.28 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93776 GHz -43.22 dBm -30.22 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99000 GHz -43.62 dBm -30.62 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.99000 GHz -43.90 dBm -30.90 d&
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 744.18271 MHz -58.32 dBm -45.32 dB
860.000 MHz 1.000 GHz 100,000 kHz 959.81006 MHz -57.83 dBm -44.83 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -46.36 dBm -33.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.90489 GHz -43.24 dBm -30.24 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99700 GHz -43.74 dBm -30.74 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 26 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
pectru . pectrum L
Ref Level 0.00 dBm  Offset 10,80 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 10,30 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 807.27314 MHz -58.05 dBm -45.05 dB 30.000 MHz §15.000 MHz 100.000 kHz 804.37863 MHz -58.16 dBm -45.16 dB
860,000 MHz 1.000 GHz 100.000 kHz 938.25725 MHz -57.01 dBm -44,01 dB 860,000 MHz 1.000 GHz 100.000 kHz 980.10330 MHz -57.93 dBm -44,93 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99075 GHz -47.27 dBm -34.27 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -47.00 dBm -34.00 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89476 GHz -42.63 dBm -29.63 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.09226 GHz -43.38 dBm -30.38 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99400 GHz -43.72 dBm -30.72 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.00400 GHz -43.83 dBm -30.83 d&
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Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 814.23958 MHz -57.92 dBm -44,92 dB
860.000 MHz 1.000 GHz 100,000 kHz 951.31956 MHz -57.66 dBm -44.66 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -47.21 dBm -34.21 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.90739 GHz -43.17 dBm -30.17 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99300 GHz -43.65 dBm -30.65 dB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042406-07B

LTE Band 26 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
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Ref Level 0,00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 10.30 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.49225 MHz -57.83 dBm -44.83 dB 30,000 MHz 815.000 MHz 100.000 kHz 768.48338 MHz -58.21 dém -45.21 dB
860,000 MHz 1,000 GHz 100,000 kHz 983.82706 MHz -57,90 dBm -44,90 dB 260,000 MHz 1,000 GHz 100,000 kHz 973,75042 MHz -57.61 dém -44.61 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50537 GHz -47.53 dBm -34.53 dB 1,000 GHz 3,000 GHz 1.000 MHz 2.99875 GHz -47.02 dBm -34.02 dB
3.000 GHz 7.000 GHz 1,000 MHz £.99075 GHz -43.10 dBm ~30.10 dB 3,000 GHz 7,000 GHz 1.000 MHz £.02126 GHz -42,98 dBm -29.98 d&
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30.000 MHz 815.000 MHz 100.000 kHz 768.51619 MHz -55.01 dBm -45.01 dB
860.000 MHz 1.000 GHz 100,000 kHz 958.50383 MHz -57.71 dBm -44.71 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -47.09 dBm -34.09 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91776 GHz -43.32 dBm -30.32 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.98600 GHz -43.768 dBm -30.76 dB
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG042406-07B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0128
40 Normal Voltage 0.0166
30 Normal Voltage 0.0027
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0128
0 Normal Voltage 0.0159

-10 Normal Voltage 0.0178 PASS
-20 Normal Voltage 0.0027
-30 Normal Voltage 0.0025
20 Maximum Voltage 0.0066
20 Normal Voltage 0.0128
20 Battery End Point 0.0036

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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1 A26-31 of 31




ssamonias. FCC RADIO TEST REPORT Report No. : FG042406-07B

LTE Band 41

Peak-to-Average Ratio

Mode LTE Band 41 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.35 5.71 6.23 PASS
TEL : 886-3-327-3456 Page Number : A41-1 of 25

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 41/ 20MHz / QPSK

LTE Band 41/ 20MHz / 16QAM
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TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 496 | 477 | 971 | 975 | 14.36 | 14.21 | 18.78 | 18.66
Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.78 - 9.59 - 1421 - | 1886 | -
TEL : 886-3-327-3456 Page Number 1 A41-3 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042406-07B

LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.606249 GHz 14,47 dBm nd8 down 4.955 MHz ML 2505678 GHz 14.78 dam nd8 down 4,765 MHZ
T 1 2,602522 GHz -11.38 dbm nd8 26.00 dB TL L 2.802612 GHz -11.58 dBm n 26,00 d8
T2 1 2.607478 GHz -11.64 ddm Q factor 526.0 T2 1 2.607378 GHz -11.33 dém Q factor 547.0
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2.606499 GHz 16.27 dBm ndB_down 9.71 MHz ML 2.602143 GHz 15.65 dam ndB_down 9,75 MHZ
TL 1 2,600185 GHz -9.46 dBm nd8 26.00 dB TL L 2.600065 GHz -10.58 dBm nd8 26.00 dB
T2 1 2,609895 GHz -9.47 dBm Q factor 268.4 T2 1 2.609815 GHz -9.85 dBm Q factor 266.9
L U J wa L JU J L]
Spectrum pectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
15.09 dBm) ™M1[1] 15.16 dBm)
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.607158 GHz 15.09 dBm nd@ down 14.356 MH2 M1 2.600025 GHz 15.16 dBm nd@ down 14,206 MHZ
TL 1 2,597867 GHz -10.32 dbm nd8 26.00 dB TL L 2.597837 GHz -10.99 dbm 26.00 dB
T2 1 2.612223 GHz -11.47 dBm Q factor 1B1.6 T2 1 2.612043 GHz -9.74 dBm 183.0
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SPORTON LAB.

FCC RADIO TEST REPOR

T

Report No. : FG042406-07B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,30 db = RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.606279 GHz 13.58 dam nd8 down 18.781 MHz ML 2.602083 GHz 12.98 dam nd8 down 18,661 MHz
T 1 2,595569 GHz -11,99 dam nd8 26.00 dB TL L 2.555689 GHz -13.27 dbm n 26,00 d8
T2 1 2.614351 GHz -11.62 d8m Q factor 138.8 T2 1 2.614351 GHz -12.77 dém Q factor 139.4
L U J wa L JU J L]

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.73 dBm) ™M1[1] 14.48 dBm)
2.60674800 GHz 2.6071180 GHZ]
= nds M 26.00 dB @ nk 26.00 dB
4.775000000 MHZ A - i PPN 0.590000000 MHZ]
di A e i e e
o },n‘ i A s Y 545.9) n 7 = Q factor \\ 271.8
od \ od |
|
! i di &
-10 df ¥ T -10
/ |
20d - ) 20d i
/ \
- Ty - ¥ AV S
lliow e T AT m;
-40 ds
50 df 50 d
60 d -60 di
CF 2.605 GHz 1001 pts Span 10.0 MHz GCF 2.605 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.606748 GHz 12.73 dam nd8 down 4.775 MRz ML 2.507118 GHz 14,48 dam nd8 down 9,50 WHz
T 1 2,602612 GHz -13.38 dbm nd8 26.00 dB TL L 2600205 GHz -10.93 dbm nd8 26,00 d8
T2 1 2,607388 GHz -13.52 dam Q factor 545.9 T2 1 2.609795 GHz -11.27 dém Q factor 271.8
L U J wa L JU J L]

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,30 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
1.89 dBm)| ™M1[1] 11.41 dBm)
2.6075470 GHz 2.6044010 GHZ]
20 20
26.00 dB ML nd 26.00 dB
. ; 14.206000000 MHz| " ) 4 B 18.861000000 MHz
W P e Qe 183.6 0 P TR VI A Tt oy 138.1
04 \'\ 04 ! |
-10 1 04 ,J ‘It:
\ 1 |
204 ' 20d T
|30 ey s 20 AR~ A T v,
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.605 GHz 1001 pts Span 40,0 MHz GCF 2.605 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.607547 GHz 13.89 dBm nd@ down 14.206 MHz M1 2.604401 GHz 11.41 dBm nd@ down 18,861 MHZ
T 1 2,597867 GHz -12.33 dbm nd8 26.00 dB TL L 2,59545 GHz -14,42 dm 26,00 d8
T2 1 2.612073 GHz -12.74 dBm Q factor 1B3.6 T2 1 2.614311 GHz -13.78 dém 138.1
L U J wa L JU J L]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 449 | 447 | 903 | 897 | 13.40  13.40 | 17.90 | 17.86
Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.51 - 8.97 - | 13.46 - 1782 -
TEL : 886-3-327-3456 Page Number 1 A41-6 of 25

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I

o o
Ref Level 30.00 cbm  Offset 12,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.66 dBm) ™M1[1] 14.21 dBm)
- 2.60413100 GHz - 546000 GHZ,
Occ B 4.485514486 MHz c B 34466 MHz
10 d I--* M, — PVt A% ki V0 VNN 10 d - WS
{
od 0 d
10 df 10 d
|
20d r - 20d 7 .
20 A ANl RN L N A ol A
A0 gy v v Fhgarme= 7
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.605 GHz 1001 pts Span 10.0 MHz GCF 2.605 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.604131 GHz 13.66 dam ML 2,60546 GHz 14,21 dBm
T 1 2,6027522 GHz 8.36 dBm Oce Bw 4,485514456 MHz TL L 2.6027622 GHz .01 dBm Oce Bw 4.455534466 MHz
T2 1 2.6072378 GHz 8.94 dam T2 1 2.5072478 GHz 8.40 dam

L U

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 5 dBm)| 14.99 dBm)
2.6008840 GHz K 0 GHz
=0 9.030969031 MHz o o 5.971028971 MHZ|
- e N .
10d 104 pe A
!
o di ; 0di
[ /
-10 df i -10 d
/ |
204 20d !
— -~
o ~ ~ M
|30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.605 GHz 1001 pts Span 20.0 MHz GCF 2.605 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2600884 GHz 15.36 dam ML 2505959 GHz 14,39 dam
T 1 2.6004645 GHz 9.03 dBm Oce Bw 9.030965031 MHz TL L 26005245 GHz 8.11 dBm Oce Bw £.971028971 MHz
T2 1 26094955 GHz 8.85 dam T2 1 2.5094955 GHz 8.36 dam
L U J wa L JU J L]
Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.48 dBm) ™M1[1]
2.6109340 GHz
= 13.996605397 MHz @ 13.996603397 MHz
10d £ SNPON) EPAVE PSRN RV, 104 L e TN 2
/ il \
o d 0 di |
/ ] 1
~1od -0 d { T
20 d . 20 d " -
o L Y, VN -\ A R T A N
r -3 o
=
40 df -40 d
50 df 50 d
60 d -60 di
CF 2.605 GHz 1001 pts Span 40,0 MHz GCF 2.605 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.610034 GHz 14,48 dam ML 2.508057 GHz 13.35 dam
T 1 2,5963167 GHz 7.60 dm Oce Bw 13.396603397 MHz TL L 25083167 GHz 7.58 dBm Oce Bw 13.396603397 MHz
T2 1 2.6117133 GHz 8.70 dam T2 1 2.5117133 GHz 7.95 darm

TEL : 886-3-327-

3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,30 db = RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 13.19 dBm) ™M1[1] 12.20 dBm)
- 2.6040010 GHz - 2.5999250 GHz]
1 Occ B 17.902097902 MHz [ Occ B 17.862137862 MHz
. i ] N, o d 14 e o
o ]f v v s 7 0 T - T
04 . | 04 |
10 d | A 10 di { |
/ \ i \
204 7 W 20d t
A, A A
T ik W Sodmnf =AWy g s :;’ﬁ.u., peA AL, ans I R e s
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.605 GHz 1001 pts Span 40.0 MHz GCF 2.605 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.604001 GHz 13.19 dam ML 2.509935 GHz 12,20 dam
T 1 2,5960089 GHz 8.24 dBm Oce Bw 17.902087502 MHz TL L 2506049 GHz 6.96 dBm Oce Bw 17.862137862 MHz
T2 1 2.613991 GHz 9.94 dam T2 1 2.5139111 GHz 7.08 dam

L I ]

)i ) ]

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.57 dBm) 14.46 dBm)
- 2.60500000 GHz - 2.6032820 GHZ]
T Oce Bw 4.505494505 MHz, Y £.971028971 MHz|
. 1. n o T2 e T v \ i o
w  Tieavas N B o s s o 1
| ‘
o di 0di i
-1 d L 10 di L
{ |
2 | 204 /
204 1 \ 20 1
" A
1 7 \ An - / Pkl W
R 3] 4 7o ARy -
40 df 40 de
50 df 50 d
-6 df -60 di
CF 2.605 GHz 1001 pts Span 10.0 MHz GCF 2.605 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,605 GHz 14,57 dam ML 2.503282 GHz 14.46 dBm
T 1 2,6027522 GHz 6.72 dBm Oce Bw 4.505494505 MHz TL L 26005245 GHz 7.67 dm Oce Bw £.971028971 MHz
T2 1 2.6072577 GHz 7.66 dam T2 1 2.5094955 GHz 6.62 dam

L it J -

)i ] L.

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,30 db = RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
12.44 dBm) ™M1[1 11.93 dBm)
- 2.6076370 GHz - 2.5994060 GHZ]
13.456549457 MHz 17.822177822 MHz
di 1 r i T
10 e B 10 A Dl
] e
od T 0 d +
| i [ |
10 d : -10 di 7
/ | / i
204 t 20d ﬂi
/ | ~
/ NaVa AV i N ] Lonnd
30 FRprA ~ o Sy A A AW q iy
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.605 GHz 1001 pts Span 40,0 MHz GCF 2.605 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.607637 GHz 12,44 dBm ML 2.509406 GHz 11.93 dam
T 1 2,5962567 GHz 6.75 dBm Oce Bw 13.456543457 MHz TL L 2.5960889 GHz 6.38 dBm Oce Bw 17.822177822 MHz
T2 1 2.6117133 GHz 6.44 dbm T2 1 2.5139111 GHz 7.55 dam

L I ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

Conducted Band Edge

LTE Band 41

/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectru

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.30 dB Mode Auto Sweep

Ref Level 20,00 dém  Offset 16.30 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURISUE CHAEK PABS

20 dhipe_§PURIOUS LINE ABS PAES 20 chiRe -uuf\uu INE_ABS PASS

10 dBm {]! 10 dBm “

0de l 0 dom ‘ .

-10 dBm , -10 dem —

v | coam 4}

SPURIUS_LINE_ABS 20 dem

-30 dem -30 dB

S BT tiee et wiiees

08 = o - im0 S T AR "

-50 dem

-60 dBm -60 dBm

Start 2.525 GHz 10005 pts Stop 2.56 GHz | (|| Start 2.65 GHz 10005 pts Stop 2.685 GHz

purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.525 GHz 2.548 GHz 1.000 MHz 2.54661 GHz -40.98 dBm -15.98 dB > 550 CHiz 2.656 GHz 100,000 ke D 5405 Cils 20.42 o .5
2.548 GHz 2.549 GHz 1.000 MHz 2.54892 GHz -41.21 dém -28.21 d& 2,656 GHz 2.657 GHz 100.000 kHz 2,65607 GHz -30.73 dBm -20.73 dB
2549 GHz 2.553 GHz 1.000 MHz 255297 GHz -35.61 dém -25.61 d& 2.657 GHz 2.661 GHz 1,000 MHz 2.65726 GHz -27.15 dem -17.15 d&
2.553 GHz 2.554 GHz 100000 kHz 2.55397 GHz -38.43 dBm -28.43 dB 2661 GHz 2662 GHz 1000 MH= 66123 oHe ~35.07 dom 2007 db
2.554 GHz 2.560 GHz 100,000 kHz 2.55534 GHz 20,85 dém -9.15 dB 862 CHe 5685 Chs 1000 M 3 e6zes CHe ~30.85 dbm B9 db
Y
I 1 P

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =il s um

Ref Level 30.00 dBm  Offset 16.30 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.30 de Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGEGlinek PARS

o0 dblfie_§PURIOUS LINE ABS BABS 20 ahipe_$PURIO INE_ABS PASS

10 dem 10 dém

oda ’ dBm \

-10 dam T ’ 10 dem 1 —

e [

SPURIGUS_LINE_ABS 20 dem VM

-30 dBm -30 dBm %

40 db ,MM* . bbb gy L b
= ~40 dem IATRAITY

-50 dem -50 dBm

-60 dBm -60 dem

Start 2.525 GHz 10005 pts Stop 2.56 GHz ||| Start 2.65 GHz 10005 pts Stop 2.685 GHz

purious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2526 GHz £.548 GHz 1.000 MHz 2.54784 GHz 34,84 dbm -9.84 db 2,650 GHz 2.656 GHz 100.000 kHz 265442 GHz 7.31 dém -22.69 db
2.548 GHz 2.549 GHz 1.000 MHz 2.54899 GHz -33.13 dém -20.13 d& 2.656 GHz 2.657 GHz 100.000 kHz 2.65605 GHz -22.61 dBm -12.61 d8
2549 GHz 2.553 GHz 1.000 MHz 255284 Gz -19.70 dém -9.70 d8 2.657 GHz 2.661 GHz 1,000 MHz 2.65707 GHz -15.63 dBm -5.63 dB
2,553 GHz 2,554 GHz 100,000 kHz 2.55399 GHz -26.16 dém -16.16 dB 5661 GHe 3 662 GH2 1,000 Mz 2.66101 GHz 37.86 dBm 1486 dB
2,554 GHz 2.560 GHz 100,000 kHz 2.55814 GHz 7,49 dém -22.51 dB .662 GHz 2.685 GHz 1.000 MHz 2.66204 GHz 59 56 dBm 455 dn

S
T
) v j [ >
Date Date:
TEL : 886-3-327-3456 Page Number 1 A41-9 of 25

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur x| spectrum
Ref Level 30.00 dBm  Offset 16.30 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 16.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PARS | SPURIGHE GlinEKARS PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 chipe_bPURIO INE_ABS PASS
10 dem f' 10 dém H
0de I 0 dom l i
-10 dBm | l -10 dBm [ \ —
SPURIOUS_LINE_ABS -20 dBm
-30 dem -30 dBm
PO N[ TR !
40 dBm g 81 1 I O 1 T
-50 dem .
-60 dBm -60 dBm
Start 2.525 GHz 10005 pts Stop 2.56 GHz Start 2.65 GHz 10005 pts Stop 2.685 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Fraquency | Powerabs | Alimit |
2.525 Gz £.590 GHp 1.000 MHg 254681 GHz -41.50 dBm -16.50 dB 2.650 GHz 2.656 GHz 100.000 kHz 2.65468 GHz 20.31 dbrm -5.69 de
2.548 GHz 2.549 GHz 1.000 MHz 2.54893 GHz -41.51 dém -28.51 d 2,656 GHz 2.657 GHz 100.000 kHz 2,65605 GHz -33.00 dBm -23.00 dB
2549 GHz 2.553 GHz 1.000 MHz 255286 GHz -37.21 dém -27.21 d& 2.657 GHz 2.661 GHz 1,000 MHz 2.65704 GHz -28.45 dBm -18.45 d&
2.553 GHz 2.554 GHz 100000 kHz 2.55397 GHz -40.53 dBm -30.53 dB > 861 CH= 2662 GHz 1,000 MHz 66138 CHe ~35.29 dBm 2229 db
2.554 GHz 2.560 GHz 100,000 kHz 2.55533 GHz 19,63 dBm -10.37 dB > 880 GHz 5685 Chs 1,000 Mz 3 66208 CHe ~35 46 cbm 1045 B
—
Y
] I [ >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.30 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 16.30 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [®1 dvgPwr
Limit §heck PAES | SPURIGUEClitEK PARS

o0 dhifie _BPURIOUS LINE_ABS PASS 20 chife _$PURIO INE_ABS PASS

10 dBm 10 dBm

ode l\

-10 dBm T ! —

o | l e

SPURIOUS_LINE_ARS Hm \

-30 dBm ,.,_,—ﬂ"'”' ]

40 dBm prassnsm T 40 db; S T
' - m YR ¥ & P TN T T IR OTE P PTYIIT

-50 dem -50 dBm

-60 dBm -60 dBm

Start 2.525 GHz 10005 pts Stop 2.56 GHz Start 2.65 GHz 10005 pts Stop 2.685 GHz

purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.525 GHz 2.548 GHz 1.000 MHz 2.54796 GHz -34.93 dBm -9.93 d& 2.650 GHz 2.656 GHz 100.000 kHz 2.65455 GHz .40 dBm -23.60 db
2.548 GHz 2.549 GHz 1.000 MHz 2,54898 GHz -33.22 dBm -20.22 dB 2.656 GHz 2.657 GHz 100.000 kHz 2.65603 GHz -22.73 dBm -12.73 dB
2.549 GHz 2.553 GHz 1.000 MHz 2,55295 GHz -18.41 dBm -9.41 dé 2.657 GHz 2.661 GHz 1,000 MHz 2.65703 GHz -15.76 dBm -5.76 dB
2,553 GHz 2.554 GHz 100.000 kHz 2.55380 GHz -27.06 dBm -17.06 dB 2.661 GHz 2.662 GHz 1,000 MHz 2.66102 GHz ~28.28 dBm -15.28 dB
2.554 GHz 2.560 GHz 100.000 kHz 2.55594 GHz £.36 dBm -23.54 d8 2.662 GHz 2.685 GHz 1.000 MHz 2.66221 GHz -31.07 dBm -6.07 dB
Y
) I [ >

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 41/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur

Spectrum

Ref Level 30.00 dBm  Offset 16.30 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 16.30 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PARS | SPURIGHE GlinEKARS PABS
o0 dblfie_§PURIOUS LINE ABS PASS 20 chipe_bPURIO INE_ABS PASS
10 dem ﬂ) 10 dém (nl
ode | L 0 dem l |
-10 dBm T ]| \ -10 derm I \
i e E , 1
SPURIOUS_LINE_ABS J \ 20 dBm
-30 dBm
o A\
Y —" 1 AN 1 NP Y 01 I 0 ) Y
50 dBm
-60 dBm
Start 2.525 GHz 10005 pts Stop 2.56 GHz | (|| Start 2.65 GHz 10005 pts Stop 2.685 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Fraquency | Powerabs | Alimit |
2:525 GHZ 2.548 GH2 1.000 MH2 2.54708 GHz -41.45 dBm -16.45 dB 2.650 GHz 2.656 GHz 100.000 kHz 2.65465 GHz 18.99 dBm -11.01 db
2.548 GHz 2.549 GHz 1.000 MHz 2.54889 GHz -41.16 dém -28.16 de 2,656 GHz 2.657 GHz 100.000 kHz 2,65607 GHz -32.54 dBm -22.54 dB
2.549 GHz 2.553 GHz 1.000 MHz 2.55282 GHz -37.40 dém -27.40 dg 2.667 GHz 2.661 GHz 1,000 MHz 2.65720 GHz -26.35 dbm ~16.35 db
2,553 GHz 2,554 GHz 100,000 kHz 2.55314 GHz -43.21 dém -33.21 dB > 861 CH= 2862 GHe 1,000 MHz 266103 CHe ~35 24 dBm 2204 db
2,554 GHz 2.560 GHz 100,000 kHz 2,55530 GHz 18.85 dBm -11.15 dB > 880 GHz 5 885 GHz 1,000 Mz D 6212 CHe ~33.65 cbm ef5 b
—
T
] I [ >
16:30:z12

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 16.30 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 16.30 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGGEClitEk PARS

o0 dblfie_§PURIOUS LINE ABS PABS o0 chlfe—$PURIO INE_ABS PASS

10 dem 10 dBm

0d J dBm \l

-10 dam ) / 10 dem 1 —

A AR - & S

SPURIGUS_LINE_ABS / 20 dBm

-30 dBm # -30 dem

e —

0 g8 R A ~40dom i 2 o e Ve Pk 't R

-50 dem -50 dBm

-60 dBm -60 dem

Start 2.525 GHz 10005 pts Stop 2.56 GHz | |[ 'start 2.65 GHz 10005 pts Stop 2.685 GHz

purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,535 GHz 2.548 GHz 1.000 MHz 2.54789 GHz -35.25 dém -10.25 d8 2.650 GHz 2.656 GHz 100.000 kHz 2.65376 GHz 6.43 dBm -23.57 dB
2.548 GHz 2.549 GHz 1.000 MHz 2.54892 GHz -34.10 dém -21.10 d& 2.656 GHz 2.657 GHz 100.000 kHz 2.65604 GHz -23.32 dBm -13.32 d8
2549 GHz 2.553 GHz 1.000 MHz 255298 Gz -20.82 dém -10.82 d& 2.657 GHz 2.661 GHz 1,000 MHz 2.65719 GHz -17.07 dém -7.07 db
2,553 GHz 2,554 GHz 100,000 kHz 2.55391 GHz -27.55 dém -17.55 dB 5661 GHe 2862 GHe 1,000 Mz 2.66102 GHz 29.57 dBm 1657 dB
2,554 GHz 2.560 GHz 100,000 kHz 2,55630 GHz 5,57 deém -24.43 dB .662 GHz 5 885 GHz 1.000 MHz 2.66264 GHz 32.12 dBm 7 19dn
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2.525 GHz 2.544 GHz 1.000 MHz 2.53805 GHz -42.11 dBm -17.11 dB 2.645 GHz 2.656 GHz 100.000 kHz 2.65440 GHz 20.52 dBm -9.48 db
2.544 GHz 2.549 GHz 1.000 MHz 2.54673 GHz -40.33 dém -27.33 dB 2.656 GHz 2.657 GHz 200.000 kHz 2.65605 GHz -37.36 dBm -27.36 dB
2,549 GHz 2.553 GHz 1.000 MHz 2.55120 GHz -38.47 dBm -28.47 d8 2.657 GHz 2.661 GHz 1.000 MHz 2.65855 GHz -36.69 dBm -26.69 dB
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2.525 GHz 2.544 GHz 1.000 MHz 2.54287 GHz -35.82 dBm -10.82 dB 2.645 GHz 2.656 GHz 100.000 kHz 2.64550 GHz 4.81 dBm -25.19 dB
2.544 GHz 2.549 GHz 1.000 MHz 2.54898 GHz -25.70 dém -12.70 d& 2.656 GHz 2.657 GHz 200.000 kHz 2.65651 GHz -21.70 dBm -11.70 dB
2,549 GHz 2.553 GHz 1.000 MHz 2,55261 GHz -20.74 dBm -10.74 d& 2.657 GHz 2.661 GHz 1,000 MHz 2.65701 GHz ~16.06 dBm ~6.96 db
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2.525 GHz 2.544 GHz 1.000 MHz 2.53513 GHz -42.24 dBm -17.24 d& 2.645 GHz 2.656 GHz 100.000 kHz 2.65436 GHz 20.23 dBm -9.77 db
2.544 GHz 2.549 GHz 1.000 MHz 2.54677 GHz -39.97 dém -26.97 dB 2.656 GHz 2.657 GHz 200.000 kHz 2.65603 GHz -39.35 dBm -29.35 dB
2,549 GHz 2.553 GHz 1.000 MHz 2.55127 GHz -39.04 d&m -29.04 d& 2.657 GHz 2.661 GHz 1.000 MHz 2.65871 GHz -37.64 dBm -27.64 d8
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2.525 GHz 2,544 GHz 1.000 MHz 2.54381 GHz -34.69 dBm -9.69 d& 2.645 GHz 2.656 GHz 100.000 kHz 2.65239 GHz 3.53 dBm ~26.47 db
2.544 Gz 2.548 GHz 1.000 MHz 2.54900 GHz -25.87 dm -12.87 d8 2.656 GHz 2.657 GHz 200,000 kHz 2.65684 GHz -21.60 dBm -11.60 dB
2549 GHz 2.553 GHz 1.000 MHz 255299 Gz -20.63 dém -10.63 d& 2.657 GHz 2.661 GHz 1,000 MHz 2.65710 GHz -17.13 dem -7.13 dB
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2.544 GHz 2.549 GHz 1.000 MHz 254891 GHz -27.20 dém -14.20 dB 2.656 GHz 2.657 GHz 200.000 kHz 2.65614 GHz -22.84 dBm -12.94 dB
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£2.225 GHZ 2.53¢ GH2 1,000 MHz 2.52965 GHz -42.18 dém -17.18 d8 2.635 GHz 2.656 GHz 100.000 kHz 2.65392 GHz 20.60 dbrm -9.40 dB
2.534 GHz 2.549 GHz 1.000 MHz 2.54720 GHz -39.47 dém -26.47 d 2.656 GHz 2.657 GHz 500.000 kHz 2.65618 GHz -39.00 dBm -29.00 dB
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2.525 GHz 2.534 GHz 1.000 MHz 253397 GHz -37.80 dBm -12.50 d& 2.635 GHz 2.656 GHz 100.000 kHz 2.64817 GHz 1.32 dBm -28.68 dB
2.534 GHz 2.549 GHz 1.000 MHz 2,54900 GHz -24.72 dém -11.72 dB 2.656 GHz 2.657 GHz 500.000 kHz 2.65675 GHz -20.41 dBm -10.41 dB
2,549 GHz 2.553 GHz 1.000 MHz 2.55233 GHz -22.30 d&m -12.30 d& 2.657 GHz 2.661 GHz 1,000 MHz 2.65765 GHz -19.50 dBm -9.50 dB
2,553 GHz 2.554 GHz 500,000 kHz 2.55351 GHz -23.14 dBm -13.14 dB 2.661 GHz 2.676 GHz 1,000 MHz 2.66148 GHz 251,23 dBm 633 dB
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spectrum x| spectrum
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2,525 GHz 2.534 GHz 1.000 MHz 2.52952 GHz -42.12 dBm -17.12 d& 2,635 GHz 2.656 GHz 100.000 kHz 2.65392 GHz 20.53 dém -9.47 db
2.534 GHz 2.549 GHz 1.000 MHz 2,54717 GHz -39.57 dém -26.57 dB 2.656 GHz 2.657 GHz 500.000 kHz 2.65603 GHz -37.04 dBm -27.04 dB
2.549 GHz 2.553 GHz 1.000 MHz 2.55234 GHz -40.87 d&m -30.87 d& 2,657 GHz 2.661 GHz 1,000 MHz 2.65728 GHz -38.36 dBm -28.36 dB
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2.525 GHz 2.534 GHz 1.000 MHz 2.53303 GHz -36.17 dBm -11.17 dB 2.635 GHz 2.656 GHz 100.000 kHz 2.64196 GHz 0.69 dBm -29.31 dB
2.534 GHz 2.549 GHz 1.000 MHz 254876 GHz -24.75 dém -11.75 dB 2.656 GHz 2.657 GHz 500.000 kHz 2.65609 GHz -21.04 dBm -11.04 dB
2,549 GHz 2.553 GHz 1.000 MHz 2,55285 GHz -22.50 dBm -12.50 dg 2.657 GHz 2.661 GHz 1,000 MHz 2.65739 GHz ~19.44 dBm ~5.44 db
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2.525 GHz 2.534 GHz 1.000 MHz 2.52943 GHz -42.11 dBm -17.11 dB 2.635 GHz 2.656 GHz 100.000 kHz 2.65389 GHz 18.13 dBm -11.87 dB
2.534 GHz 2.549 GHz 1.000 MHz 2,54704 GHz -40.23 dém -27.23 dB 2.656 GHz 2.657 GHz 500.000 kHz 2.65603 GHz -36.43 dBm -26.43 dB
2,549 GHz 2.553 GHz 1.000 MHz 2.55104 GHz -41.50 d&m -31.50 d& 2.657 GHz 2.661 GHz 1.000 MHz 2.65709 GHz -38.93 dBm -28.93 dB
2,553 GHz 2.554 GHz 500,000 kHz 2.55356 GHz -35.16 dBm -29.16 dB 5 661 GH= 3 676 GH2 1,000 Mz 2 66062 GHz 3935 dBm 2638 db
2.554 GHz 2578 GHz 100.000 kHz 2.55508 GHz 19.16 dém -10.84 di 2.676 GHz 2.685 GHz 1.000 MHz 2.68059 GHz -42.88 dbm -17.98 dB

Y
) i )

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.30 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 16.30 dB Mode Auto Sweep

@1 AvgPwr [®1 dvgPwr
Limit §heck PAES | SPURIGHEGLNEKARS_ T

o0 dh’_uu sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS

10 dBm 10 dBm

0 ds T~ - i |10 - -

f_;_,,,v - Wt o Pl ! e " Ao W\

-10 dBm ] \ -10 dem l

e | docenm

SPURIOUS_LINE_ABS J “ | WW

-30 dBm /’M ’ o ; Y 0 dem ]

———— [ S

g ) -40 dBm

-50 dem -50 dBm

-60 dBm -60 dBm

Start 2.525 GHz 10005 pts Stop 2.573 GHz Start 2.635 GHz 10005 pts Stop 2.685 GHz

purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.525 GHz 2.534 GHz 1.000 MHz 2.53379 GHz -36.67 dBm -11.67 d& 2.635 GHz 2.656 GHz 100.000 kHz 2.64745 GHz 0.30 dBm -29.70 dB
2.534 GHz 2.549 GHz 1.000 MHz 2,54882 GHz -24.89 dBm -11.89 dB 2.656 GHz 2.657 GHz 500.000 kHz 2.65620 GHz -21.71 dBm -11.71 dB
2.549 GHz 2.553 GHz 1.000 MHz 2,55299 GHz -23.06 dBm -13.06 d& 2.657 GHz 2.661 GHz 1,000 MHz 2.65763 GHz -10.90 dBm -9.90 dB
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30.000 MHz 1.000 GHz 1.000 MHz 975.51974 Mz ~42.96 dbm -17.96 dB 30,000 MHz 1,000 GHz 1.000 MHz 901.35182 MHz 42,57 dBm -17.57 db
1.000 GHz 2,475 GHz 1.000 MH2 2.45748 GHz -42.27 dBm -17.27 dB 1,000 GHz 2,475 GHz 1.000 MHz 2.47180 GHz -42,20 d8m -17.20 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.97614 GHz -41.86 dBm -16.86 dB 2,715 GHz 3,000 GHz 1.000 MHz 2.07856 GHz -41,91 dém -16.81 dB
3.000 GHz 7.000 GHz 1,000 MHz £.90326 GHz -37.73 dBm -12.73 dB 3,000 GHz 7,000 GHz 1.000 MHz £6.08825 GHz -37.76 dem -12.76 d
7.000 GHz 10,000 GHz 1,000 MHz 2.00008 GHz -38,24 dBm -13.24 dB 7,000 GHz 10,000 GHz 1.000 MHz 7.09058 GHz -38,30 dém -13.30 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.82226 GHz -37.02 dBm -12.02 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.51276 GHz -37,08 dBm -12,02 dB
14.000 GHz 18.000 GHz 1,000 MHz 15.77853 GHz -34.88 dBm -9.88 dB 14.000 GHz 16.000 GHz 1.000 MHz 15.84602 GHz -34.75 dBm -9.75 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.36562 GHz -35.22 dBm -10.22 db 18,000 GHz 27,000 GHz 1.000 MHz 20.35912 GHz -35,39 dBm -10.39 d&
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1,000 GHz 2.475 GHz 1.000 MHz 2.47224 GHz -42.36 dBm -17.36 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.99608 GHz -41,91 dBm -16,91 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96975 GHz -37.56 dBm -12.56 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.221868 GHz -38.26 dBm -13.26 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.59218 GHz -37.05 dém -12.05 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.79003 GHz -34.87 dBm -9.87 dB
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30.000 MHz 1.000 GHz 1.000 MHz 909.10795 MHz -42.80 dBm -17.80 dB 30.000 MHz 1.000 GHz 1.000 MHz 961.45177 MHz -42.65 dBm -17.65 dB
1.000 GHz 2.475 GHz 1.000 MH2 2.44864 GHz -42.23 dBm -17.23 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.44422 GHz -42.06 dém -17.06 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.95051 GHz -41.79 dBm -16.79 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.99665 GHz -41.90 dBm -16.90 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98625 GHz -37.75 dBm -12.75 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91526 GHz -37.79 dBm -12.79 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.00375 GHz -38.24 dBm -13.24 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.08100 GHz -38.18 dBm -13.18 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.92526 GHz -36.66 dBm -11.68 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.89676 GHz -37.05 dBm -12.05 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.82502 GHz -34.56 dBm -9.56 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60230 GHz -34.49 dBm -9.49 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.03914 GHz -35.35 dBm -10.35 dB 18.000 GHz 27,000 GHz 1.000 MHz 20.33212 GHz -35.35 dBm -10.35 dB
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2,715 GHz 3.000 GHz 1.000 MHz 2.93584 GHz -41,92 dBm -16,92 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92676 GHz -37.61 dBm -12.61 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.98859 GHz -38.34 dém -13.34 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.89026 GHz -37.17 dBm -12.17 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.78453 GHz -34.65 dBm -9.65 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.33312 GHz -35.23 dBm -10.23 dB
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30.000 MHz 1.000 GHz 1.000 MHz 918.77261 MHz —42.65 dbm ~17.65 dB 30,000 MHz 1,000 GHz 1.000 MHz 364.24538 MHz 42,81 dBm -17.81 db
1.000 GHz 2,475 GHz 1.000 MH2 2.47371 GHz -42.34 dBm -17.34 dB 1,000 GHz 2,475 GHz 1.000 MHz 2.46081 GHz -42,17 d&m -17.17 dB
2,715 GHz 3,000 GHz 1.000 MHz 2.98426 GHz -41.88 dBm -16.88 dB 2,715 GHz 3,000 GHz 1.000 MHz 2.07144 GHz -41,63 dBm -16.63 dB
3.000 GHz 7.000 GHz 1,000 MHz £.90476 GHz -37.57 dBm -12.57 dB 3,000 GHz 7,000 GHz 1.000 MHz 5.00889 GHz -37.,48 dém -12.48 d8
7.000 GHz 10,000 GHz 1,000 MHz 8.00258 GHz -38,37 dBm -13.37 dB 7,000 GHz 10,000 GHz 1.000 MHz 9,24588 GHz 38,26 dém -13.26 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.59916 GHz -36.96 dBm -11.96 dg 10.000 GHz 14.000 GHz 1.000 MHz 13.68226 GHz 36,90 dBm -11.90 dB
14.000 GHz 18.000 GHz 1,000 MHz 15.83552 GHz -34.66 dBm -9.66 dB 14.000 GHz 16.000 GHz 1.000 MHz 15.79853 GHz -34,82 dBm -9.82 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.34062 GHz -35.32 dBm -10.32 db 18,000 GHz 27,000 GHz 1.000 MHz 20.31562 GHz -35.27 dém -10.27 d&
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1,000 GHz 2.475 GHz 1.000 MHz 2.46634 GHz -42.02 dBm -17.02 dB
2,715 GHz 3.000 GHz 1.000 MHz 2,99865 GHz -41.88 dBm -16,88 dB
3.000 GHz 7.000 GHz 1.000 MHz 65.98825 GHz -37.66 dBm -12.66 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.98959 GHz -38.18 dém -13.18 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.90776 GHz -36.97 dBm -11.97 dB
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